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<802.11ax Partial RU>

Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result Himit Verdict
[dBm/3kHz] [dBm/3kHz]

26Tone RUO -8.48 <8.00 PASS

Antl 2412 52Tone RU37 -8.73 <8.00 PASS

106Tone | RU53 -8.55 <8.00 PASS

26Tone RUO -10.68 <8.00 PASS

11AX20 Antl 2437 52Tone RU37 -10.68 <8.00 PASS
106Tone | RU53 -10.85 <8.00 PASS

26Tone RU8 -12.39 <8.00 PASS

Antl 2462 52Tone RU40 -12.67 <8.00 PASS

106Tone | RU54 -12.83 <8.00 PASS
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Test Graphs
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11AX20_Antl_2412_106Tone RU53
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11AX20_Antl_2462_26Tone_RUS8
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11AX20_Antl_2462_106Tone_RU54
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SPORTON LAB.

FCC RF Test Report Report No. : FR351906C

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
smi | 15C RS§247-QP
50.0 | 15C R§§247-AVG
i
40.0
30.0 1
D
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8 ~ dBuv _ dBuv a8 dE
1% 0.154 54.68 -11.10 65.78 44.20 0.05 10.43 QF
2 0.154 39.08 -16.70 55.78 28.60 0.05 10.43 Average
3 0.174 50.56 -14.21 64.77 40.10 0.04 10.42 QF
4 0.174 32.76 -22.01 54.77 22.30 0.04 10.42 Average
5 0.182 49.66 -14.76 64.42 39.20 0.04 10.42 QP
6 0.182 33.36 -21.06 54.42 22.90 0.04 10.42 Average
7 0.198 46.65 -17.06 63.71 36.20 0.03 10.42 QF
g 0.198 29.75 -23.96 53.71 19.30 0.03 10.42 Average
9 0.238 40.62 -21.55 2,17 30.2 0.03 10.39 QP
10 0.238 24.02 -28.15 52.17 13.60 0.03 10.39 Average
11 0.499 32.38 -23.63 56.01 22.20 -0.03 10.21 QF
12 0.499 27.68 -18.33 46.01 17.50 -0.03 10.21 Average
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Test Engineer : [Amos

Temperature : 25.3~26.2°C

Relative Humidity : |38~40%

Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15C RSS247-QP
SU'OM 15C RSS247-AVG
40.0
4
30.0
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
WHz ~ dBuv dE ~ dBuv  dBuv dB dE
1% 0.154 54.27 -11.41 65.78 43.90 0.04 10.43 QP
2 0.154 38,77 -17.01 55.78 28.30 0.04 10.43 Average
3 0.166 52.37 -12.79 65.16 41.90 0.04 10.43 QP
4 0.166 33.77 -21.39 55.16 23.30 0.04 10.43 Average
B 0.177 50.37 -14.27 64.64 39.90 0.05 10.42 QF
& 0.177 32.77 -21.87 54.64 22,30 0.05 10.42 Average
7 0.203 45.66 -17.83 62.49 35.19 0.05 10.42 QP
g 0.203 29.76 -23.73 53.49 10.28 0.05 10.42 Average
g 0.230 41.61 -20.83 62.44 31.19 0.02 10.40 QP
10 0.230 24.61 -27.83 52.44 14,19 0.02 10.40 Average
11 0.497 29.64 -26.41 56.05 19.50 -0.07 10.21 QF
12 0.497 24.74 -21.31 46.05 14.60 —0.07 10.21 Average

Note:
1. Level(dBpV) = Read

Level(dBupV) + LISN Factor(dB) + Cable Loss(dB)

2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Report No. : FR351906C

Appendix C. Radiated Spurious Emission Test Data

Test Mode
Mode gﬂagg) Antenna Modulation Channel Frequency g::g RU Remark
Mode 1 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 2400-2483.5 1 802.11ax HE20 06 2437 MCSO Full RU -
Mode 9 2400-2483.5 1 802.11ax HE20 11 2462 MCSO Full RU -
Mode 10 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 RU26/0 -
Mode 11 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 RU52/37 -
Mode 12 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 RU106/53 -
Mode 13 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 RU26/8 -
Mode 14 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 RU52/40 -
Mode 15 2400-2483.5 1 802.11ax HE20 11 2462 MCSO RU106/54 -
Mode 16 2400-2483.5 1 802.11ax HE40 03 2422 MCSO - -
Mode 17 2400-2483.5 1 802.11ax HE40 06 2437 MCSO0 - -
Mode 18 2400-2483.5 1 802.11ax HE40 08 2447 MCSO0 - -
Mode 19 2400-2483.5 1 802.11ax HE40 09 2452 MCSO - -
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Summary of each worse mode

Mode Modulation Ch. (T\;I::‘l) (d:;flem) (dléllln:/'/tm) M(ng)m Pol. Z(\E/Zk Result Remark
1 802.11b 01 2386.18 45.56 54.00 -8.44 H AVERAGE Pass Band Edge
1 802.11b 01 4824.00 50.42 54.00 -3.58 H Average Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 12499 49.55 54.00 -4.45 Y, AVERAGE Pass Harmonic
3 802.11b 11 2487.94 44.65 54.00 -9.35 H AVERAGE Pass Band Edge
3 802.11b 11 12499 50.34 54.00 -3.66 Y, AVERAGE Pass Harmonic
4 802.11g 01 2389.95 47.72 54.00 -6.28 H AVERAGE Pass Band Edge
4 802.11g 01 12499 49.82 54.00 -4.18 \% Average Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 7311.00 50.47 54.00 -3.53 H AVERAGE Pass Harmonic
6 802.11g 11 2483.56 50.91 54.00 -3.09 H AVERAGE Pass Band Edge
6 802.11g 11 12499 50.12 54.00 -3.88 \Y, AVERAGE Pass Harmonic
7 802.11ax HE20 @ 01 2389.95 46.01 54.00 -7.99 H AVERAGE Pass Band Edge
7 802.11ax HE20 @ 01 12499 50.32 54.00 -3.68 \% Average Pass Harmonic
8 802.11ax HE20 = 06 - - - - - - - Band Edge
8 802.11ax HE20 = 06 7311.00 49.79 54.00 -4.21 H AVERAGE Pass Harmonic
9 802.11ax HE20 = 11 2483.74 48.36 54.00 -5.64 H AVERAGE Pass Band Edge
9 802.11ax HE20 = 11 7386.00 49.37 54.00 -4.63 H AVERAGE Pass Harmonic
10 802.11ax HE20 @ 01 2389.95 43.24 54.00 -10.76 H AVERAGE Pass Band Edge
10 802.11ax HE20 01 - - - - - - - Harmonic
11 802.11ax HE20 @ 01 2389.82 44.39 54.00 -9.61 H AVERAGE Pass Band Edge
11 802.11ax HE20 01 - - - - - - - Harmonic
12 802.11ax HE20 @ 01 2389.95 44.80 54.00 -9.20 H AVERAGE Pass Band Edge
12 802.11ax HE20 01 - - - - - - - Harmonic
13 802.11ax HE20 = 11 2483.56 40.44 54.00 -13.56 H AVERAGE Pass Band Edge
13 802.11ax HE20 11 - - - - - - - Harmonic
14 802.11ax HE20 = 11 2483.56 40.77 54.00 -13.23 H AVERAGE Pass Band Edge
14 802.11ax HE20 11 - - - - - - - Harmonic
15 802.11ax HE20 = 11 2483.50 39.55 54.00 -14.45 H AVERAGE Pass Band Edge
15 802.11ax HE20 11 - - - - - - - Harmonic
16 802.11ax HE40 = 03 2388.78 66.31 74.00 -7.69 H PEAK Pass Band Edge
16 802.11ax HE40 03 12499 49.14 54.00 -4.86 \% AVERAGE Pass Harmonic
17 802.11ax HE40 @ 06 2483.50 45.62 54.00 -8.38 \Y, AVERAGE Pass Band Edge
17 802.11ax HE40 @ 06 12499 50.29 54.00 -3.71 \Y, AVERAGE Pass Harmonic
18 802.11ax HE40 @ 08 2487.65 70.38 74.00 -3.62 H PEAK Pass Band Edge
18 802.11ax HE40 | 08 | 12499.50 50.78 54.00 -3.22 \% Average Pass Harmonic
19 802.11ax HE40 09 2485.24 50.52 54.00 -3.48 H AVERAGE Pass Band Edge
19 802.11ax HE40 09 7386 50.52 54.00 -3.48 H AVERAGE Pass Harmonic

Sporton International Inc.(Kunshan) Page Number : C2 of C57

TEL : +86-512-57900158

FCC ID: XMR2023FCU760K




srarronas. FCC RF Test Report Report No. : FR351906C
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd RES s FCPRTIR
5.0 5.
! \w« W
ag L
Peak
15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.44 56.26 74.00 -17.74 39.98 337 8.%6 0.9 600 13 B PEAK 1 4100 107,20 ------ === 9.82 340 8.9 093 6B 13 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTYAC AVG) FCC PARTA5C (AVG)
448 1 48.8“—/L—‘ﬂ_’_4j Lk_,___,_
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.18 45.56 34.00 8.4 1908 337 886 0.9 600 13 B AVERAGE 1 241,00 102,80 ------ ------ B4l 340 8.9 093 6B 13 0 AVERAGE
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FECPRT I i LRI
5.0 5.
! i e
S ! Ao rhmaid
448 - 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238115 9501 74.00 -18.99 3876 3136 8.4 3095 600 W L2 PEK 1 241,00 101,69 ------ -=---- B.30 340 8.9 3093 600 W I PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCPART A5C (AVG) FCC PARTA5C (AVG)
) e ) i
Avg
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 386,57 43.53 94.00 -10.47 2.5 32.77 8.86 30.95 6.60 307 112 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2412.00 97.06 ------ - 86.67 32.40 8.92 30.93 6.00 387 112 AVERAGE
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TEL : +86-512-57900158
FCC ID: XMR2023FCU760K

Pol. Horizontal Vertical
1‘.thmsl(m‘ﬂm) mLmI(dBqun)
1 1134
915
915
" 3 FCCPART 150
. FCC PART 15 -
80 i FCC PART 15C (AVG)
FOC PART 15C (AVG) 488 . - o - L
\ My o
m 31.1:
Peak "
325 16.3)
Avg
163
3000 6000. 9000, 1 15000. 18000
Fraquency (MHz)
3000 6000, 9000, 15000, 16000 Linit Over Read Ant Cable Preamp  Aux APos  TPos
Frequency (M) Freq level Line Llimit Level Factor Loss Factor Factor Remark
Linit Quer Resd  Ant Cable Preamp  Aux APos  TPos Mz dBWl/m dBuV/m  dB dB dBfm OB dB B m deg
Freq Leel Line Linit Level Factor Loss Facto Factor Renark 1 4324.00 47.57 74.80 -26.43 66.73 305 12,24 6565 0.00 353 286 Peak
343400 4493 54.00 -0.07 64.09 3425 12,24 65.65 0.00 353 280 Average
_— 3 O7968.00 47.5 74.00 -26.47 6185 35.90 16,87 66.29 0.0 - - Pesk
tHz dulfo B/ & W dBim B m o deg 4108700 035 7400 360 5726 BB 1005 65.05 0.0 - - Pesk
1 430400 SL.64 74.88 -20.36 70.80 34.25 1.4 65.65 0.0 300 344 Peak 5 149900 53.12 74.00 -20.88 53.99 38.21 19.77 64.85 0.00 321 164 Pesk
1 434.00 .40 5480 350 6055 .05 1024 S5 000 3 344 hwerage § 12499.09 49.82 5480 -4.18 56.69 B.2L 19.77 64.85 .00 321 164 Average
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Pol. Horizontal Vertical
el B gl
1134 e
915
975
" 3 FCLPART 14C
FCCPART 150
854
650 . FCC PART 15C (AVG)
+
) FCL PART 16C (AVG) 8 3 L o
(] Ty A b e !
wmd.. P T 325
Peak Wit !
El
A 325 13
vg
163
3000 6000. 9000 1 15000. 18000
Fraquency (MHz)
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq level Line Llimit Level Factor Loss Factor Factor Remark
Lu,ut c,N?r Read Ant Cable Presmp  Auc Mo Thos Pz déuV/m dBuv/m 0B dBw dB/fm  dF  dB A8 m deg
Freq Leel Line Linit Level Factor Loss Factor Factor Resark L4700 4794 000606 5720 M0 1289 65.55 0.0 37 241 Feak
I ——— 147400 45.57 S4.00 -B.43 G484 34.20 12.89 65.55 0.0 7L 241 Awerage
Mz dBulfm dBuV/m @B dBV B A8 OB B o g 3O7ILG0 4411 74.00 -29.89 3B.19 .80 14.95 6483 0.0 - - Pesk
1 437400 50.00 74.80 -24.00 £9.77 34.20 12.09 65.55 .00 100 343 PEAK 41218700 S0.04 7480 -23.95 56.94 20.80 10.15 £5.05 0.80 -~ --- Peak
2437400 47,95 54.00 -6.85 67.22 34.20 12.09 65.56 @.B0 100 343 AVERAGE 5 12499.09 93.34 74.80 -20.66 60.21 33.20 19.77 64.85 0.80 318 163 Peak
3 7311.00 44.85 74.80 -29.95 58.13 35.80 14.95 64.83 .89 ---  --- PEAK 6 12499.09 49.55 54.80 -4.45 56.42 38.21 19.77 64.85 0.88 318 163 Average
Sporton International Inc.(Kunshan) Page Number : C6 of C57
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srarronas. FCC RF Test Report Report No. : FR351906C
3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s FCPRTIR
etk
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2486.86 56.01 74.00 -17.99 39.61 3240 8.8 30.88 6.00 123 360 PEAC 1 2462.00 105,13 ------ -=--- B.73 340 8.9 30.89 600 13 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
w 1 Y
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248754 4465 54.00 0.3 1805 340 838 30.88 6.00 123 360 AVERAGE 1 2462.00 108,52 ------ ------ BL12 3140 8.9 30.89 600 15 360 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C7 of C57
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srarronas. FCC RF Test Report Report No. : FR351906C
3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 5.
N/"‘// \\\‘%www\ 1 W
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 87.80 %6.47 74.00-17.53 40.07 3140 8.8 30.88 600 3B 177 PEAC 1 2462.00 10134 ------ ----- BLO4 3140 8.9 30.89 600 3L 17 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
ik ik !
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 1 48
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2483.86 43.40 34.00 -10.60 27.00 3140 8. 30.88 6.00 351 177 AVERAGE 1 246000 9.73 ------ === B0.33 3140 8.9 30.89 .00 31 277 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C8 of C57
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sromoncas. FCC RF Test Report

Report No. : FR351906C

Pol. Horizontal Vertical
gL dBuVin) g2l dBuvm)
138 138
975 975
. B3
B3 o PART 50 FCC PART 15C
4 50
FCC PART 6L VG) FCC PART 15C (AVE)
8 Kl _ 488 " | PRI W -!l""
| o s W‘l it il
i 35
Peak 25
kl
Avg 153 o
3000 6000, 9000, 12000, 15000, 18000
3000 6000. 9000, 1 15000, 18000 Frequency (MHz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Auwx APos  TPos
Linit Over Read Ant Cable Preamp Auwx APos TPos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuv/m  dB dBwV dB/m dB dB B om deg
Wiz dBuu/ndBw/n 4B dBwv dBfm B B B o deg 1 43400 4759 74.00 -26.41 6689 34.25 1280 65.46 0.0 480 126 PEAK
1 49400 50.88 7400 -B3.12 70.09 34.25 1260 65.46 0.00 480 186 PEAK 149400 4484 5400 -0.16 6405 3005 12.00 65.45 0.00 480 126 AVERAGE
34400 4.9 5400 -4.05 6906 3425 1260 65.46 0.00 480 136 AVERAGE 37600 46.2 7400 2078 60.22 3.0 1524 65.04 0.0 - - PEAK
3738600 43.68 74.80 -25.32 62.68 35.80 15.24 65.04 0.00 18 159 PEAK 41049900 5301 7400 -20.09 6078 3B.2L 1977 6485 0.00 26 303 Peak
4 738600 £3.29 5480 -10.71 5730 3580 15.23 65.04 000 100 150 AVERAGE 5 1499.00 50.34 54.00 -3.66 57.21 38.21 19.77 64.85 0.00 2% 303 Average
Sporton International Inc.(Kunshan) Page Number : C9 of C57
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FeRQHRT I s FCPRTIR
5.0 1 \"Vv 5.
oot ot Lafndbrdh m ‘M
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.84 6L.17 74.00 -11.73 44.% 3138 8.8 0.9 600 18 B PEAK 1 241000 106,01 ------ ------ B.62 340 8.9 3093 600 18 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART15C (AVG) FCC PARTA5C (AVG)
[y ] MM e ——
Av
g 15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 253899 4.7 5400 -6.28 3141 3.3 8.8 0.9 600 18 B AVERAGE 1 400 %92 ------ - B0.53 340 8.9 3093 600 18 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C10 of C57

TEL : +86-512-57900158
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srarronas. FCC RF Test Report Report No. : FR351906C
4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd ORI s FCPRTIR
5.0 1 / \\N 5.
4”WMMWWW-, AR bt Ao 4”W Yot g
Peak
15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 56.53 74.00 -17.47 4.0 3138 8.8 3095 600 36 L2 PEN 1 241000 108,21 ------ -=---- B.82 34 8.9 3093 600 M6 L2 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 i
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 D389.81 4.7 3400 -0.73 17.% 3L3 8.8 0.9 600 386 112 AVERAGE 1 W00 9131 ----es oeeee 792 340 8.9 3093 600 36 112 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C11 of C57

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR351906C

Pol. Horizontal Vertical

1‘,ﬂ“hz\ml{dliu\ﬂm) 1HL&\mI(dBu‘le)

1138 1138

975 975

i FCCPART6C i FLCPARTIAC

65 650

11, FCCPART 15C (AVG) . FCCPART 15C (AVG)
4
488 | PRI i i 4 488 1 [T Y o preepe
W it - i Py
Peak 28 i
Avg 163 163
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
MHz dBulfm dBuV/m B dBuV dB/fm  dB M8 B om deg Mz dBu/m dBuV/m 0B dBwV dB/m B B OB om deg

1 3859.80 53.99 74.00 -20.01 76.43 33.65 10.82 6691 0.00 360 340 Peak 1 482400 44,81 74.00 -29.19 63.97 34.25 12.24 65.65 .00 - - Peak

2 3850.60 43.56 54.00 -10.44 66.00 33.65 10.82 66.91 .80 368 340 Average 2 12187.09 49.74 74.00 -20.26 56.64 30.80 19.15 65.05 0.0 --- - Peak

3432408 5121 7400 -1.79 70.37 M5 104 65.65 0.00 100 347 Pesk 3 1249908 54,10 74.60 -19.88 60.99 38.21 19.77 64.85 0.0 317 164 Peak

4 42400 39.54 54.00 -14.46 SB.78 3415 1224 65.65 .00 108 347 Average 4 12499.00 49.80 S4.e0 -4.18 56.69 38.21 19.77 64.85 .08 327 164 Average

Sporton International Inc.(Kunshan) Page Number : C12 of C57

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351906C

Pol. Horizontal Vertical
el B gLl V)
138
1138
915
975
i3 FCO PART 160
2
i FOGPART 150 650 .
0 2 i | ] & FCCPART 15('.:#VG)
FCC PART 15C (V) v e L
483 1 ‘ ‘ 125 m'
Peak
15 163
Avg
1631 3000 6000, 9000, 1 15000. 18000
Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos  TPos
3o . m}memmm;m 1500 18000 Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 om deg
Linit Over Read Ant Cable Preamp  Aux APos TPos 1 3990.69 49.21 74.60 -24.79 7157 33.40 1107 66.83 0.0 ---  --- Peak
Freq Level Line Linit Level Factor Loss Factor Factor Remark 2 4374.00 5224 74.80 -21.76 7151 3420 12.89 65.55 0.0 372 239 Pesk
3 4374.00 43.19 54.00 -10.81 62.45 34.20 12.89 65.56 0.80 372 239 Average
—_—— 4 73100 6241 7480 -1159 76.49 35.80 1495 64.83 0.0 360 266 Pesk
e i i B B B B B o dyg 573100 47.30 5400 -6.70 6133 3580 1405 6483 0.0 300 266 Average
1 4374.00 4.29 7400 -29.71 63.56 34.20 1.09 65.5%6 0.8 - - PEAK 6 12187.00 49.88 74.00 -24.12 5678 0.80 10.15 65.05 0.0 - --- Peak
2 73100 65.53 74.00 -8.47 79.61 35.80 14.95 G483 0.0 100 329 PEAK 7 12499.08 54,12 74.80 -19.88 60.99 38.21 19.77 64.85 0.80 313 164 Peak
37100 S0.47 5480 -3.5) 6455 3580 14.95 6483 6.00 100 329 AVERAGE B 1499.00 50.12 S4.80 -3.88 56.99 3.2l 19.77 6485 0.00 33 164 Average
Sporton International Inc.(Kunshan) Page Number : C13 of C57

TEL : +86-512-57900158
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srarronas. FCC RF Test Report Report No. : FR351906C
5
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHRTIRC s RCPRTIR
55.0W 5.
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248324 6911 74.00 -4.89 5071 3140 8.8 30.88 6.00 1% 360 PEAC 1 262,00 118,21 ------ === 9382 340 8.9 0.9 600 16 360 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
4 FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48 M’/j L —
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24835 5651 34.00 -3.09 3451 3140 8.8 30.88 6.00 16 360 AVERAGE 1 2462.00 101,07 ------ ------ BALE7 3140 8.9 30.89 .00 126 360 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C14 of C57
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srarronas. FCC RF Test Report

Report No. : FR351906C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
H— FECPRT 1 i FCPRT 1
5.0 ! 5.
) ! L R
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 3446 6495 74.00 -0.05 48.55 3140 8.8 30.88 600 33 177 PEKC 1 2462.09 106,11 ------ ------ 872 340 8.9 0.9 600 33 17 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
4BIBM | 48.8\,‘/_‘\‘//,_/)
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 243404 4052 3400 -7.43 30.12 3140 8.8 30.88 6.00 353 177 AVERAGE 1 246000 97.04 ------ ----- B0.65 3140 8.9 0.9 .00 33 277 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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sromoncas. FCC RF Test Report

Report No. : FR351906C

Pol. Horizontal Vertical
gL i) LI 0)
134 138
ol 8
) i FCCPART 50
FCCPART 15C
3 850
644 ) FCC PART 15C (AVG)
FCC PART/15C (AVG) 18 . . ™
P 0 R T Y e
483 | y e b
325
Peak 25
163
Avg 153
Jooo 6000. 000. 1 15000. 18000
Frequency (MHz)
m 000 . 1 16000, 1800 raeney )
Frequency (MHz)
reaency Linit Over Read Ant Cable Preamp  Aux APos  TPos
- Freq level Line Llimit Level Factor Loss Factor Factor Remark
Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark M dl/n dW/m  d8 dBw dim 08 d8 8 cm  deg
- 1 49400 SL76 7480 2224 TO.97 .05 1280 65.45 0.00 480 211 Peak
Mz dBuv/m dBuv/m B dBw/ dBfm dB 4B B o deg 1 4924.00 4129 5480 -12.80 Q.41 34.25 12.00 65.45 0.89 480 211 fwerage
149400 45.88 7400 -25.12 6309 3425 1200 65.45 .00 180 245 PEAC 37600 G173 7AB0-10.27 TT.73 B.B0 1504 65.04 0.0 3L 271 Peak
149400 326 5400 1574 STAT 3405 160 545 0.00 100 245 AVERAGE 4 73600 46.11 SA.B0 -7.89 6011 35.80 1524 65.04 0.80 3L 271 Average
3 73600 BS.65 TABD -B.35 7965 3580 1524 6504 0.0 180 243 PEAC 5 12499.09 5412 74.80 -19.83 60.99 3.2 19.77 64.85 0.0 309 163 Pesk
473600 1999 5480 -0.81 £3.99 35.80 15.24 65.04 G000 100 243 AVERAGE 6 12499.00 50.12 54.00 -3.88 36.99 3.2l 19.77 64.85 0.00 309 163 Average

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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srarronas. FCC RF Test Report

Report No. : FR351906C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
B ‘ FeRART 5t B3 FELPART G
5.0 W N’\w 5.
Rt ettt
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 1389.% 65.73 7400 -B.27 40.42 3.3 8.8 30.95 6.60 129 B PEAK 1 2412.00 107,53 ------ - 9114 .40 892 30.93 6.0 15 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s !
N B3
5.0 L]
FCCPARTHSC AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2389.% 4.0l 3400 -7.99 1970 3.3 8.8 0.9 600 1B B AVERAGE

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 M0 9%.35 -----v - 7.9 L4 89 09 6B 1B 0 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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srarronas. FCC RF Test Report

Report No. : FR351906C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B , PART 50 B3 FELPART G
5.0 1 ,J/(J M 5.
i i Ansiy " deds | MJMWWWWW’“
44 448 WWMM
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.84 5827 74.00-15.73 419 313 8.8 0.9 600 W L2 PEK 1 241000 10158 ------ -=---- B.09 34 8.9 0.9 680 W I PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 i
N B3
5.0 L]
FCLC PART A5C AVG) FCC PARTA5C (AVG)
) ; \h )
Avg
15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 43.69 5400 -10.31 27.38 3138 8.8 0.9 600 3§ 112 AVERAGE 1 4.0 9.66 ------ ------ WD 34 8.9 3093 600 387 112 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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searran cas. FCC RF Test Report Report No. : FR351906C

Pol. Horizontal Vertical

1HLe\ml{dl!u\ﬂrn) 1HLe\ml(dl)u‘ﬂrn)

1138 1138

975 915

i FCCPART6C i FLCPARTIAC

650 650

1. FCC PART 15C [AVG) N FCC PART15C (AVG)
488 . 488
M ’ Ao ¥ N 1 ' ) YJ b b il
Peak 28 5
Avg 163 163
000 6000. 9000. 12000, 15000. 18000 000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
MHz dBulfm dBuV/m B dBuV dB/fm  dB M8 B om deg Mz dBu/m dBuV/m 0B dBwV dB/m B B OB om deg

1 3859.00 53.80 74.00 -20.11 76,33 33.65 10.82 6691 0.00 360 341 Peak 1482400 42,43 74.00 -31.57 6159 3425 1224 65.65 .09 - - Peak

2 3850.60 43.56 54.00 -10.44 66.00 33.65 10.82 66.91 .60 368 341 Average 2 12187.08 5033 74.00 -23.67 5213 .60 19.15 65.05 0.0 --- - Peak

3432400 50.66 74.00 -13.94 69.20 M5 104 65.65 0.00 300 342 Pesk 3 1249908 54,10 74.60 -19.83 60.99 38.21 19.77 64.85 0.0 322 164 Pesk

4 482400 39.91 54.60 -14.09 59.67 3415 1224 65.65 .00 308 342 Average 4 12499.00 50.30 S4.60 -3.68 57.19 38.21 19.77 64.85 .08 322 164 Average

Sporton International Inc.(Kunshan) Page Number : C19 of C57

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1HLewel{illhj\ﬂrn] mLevel(m‘lﬂn)
138 138
975 15
3
b FCC PART 15C 813 FCC PART 150
80— : & 2
3 FCC PART 16C (AVG) FCC PART 16C (AVG)
488 " L 493 TR
W i e L Ll §
i .
Peak s s
163 ,
AVg 163
an 0ne T fot0n 16000 0w 000, . 12000, 15000, 18000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Auwx APos  TPos . ' bl
Freq level Line Limit Level Factor Loss Factor Factor Remark Luflt C,NE,F Read  Ant (able Preamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark
MHz dBu/m dBuv/m B dBw/ dB/fm  dB @B B o deg -
1 800 S9.64 74.00 -14.36 £2.00 3341 1106 65,83 0.0 13 337 Pesk Mz doulfn dBui/n 0B o dfm OB B B m deg
2 B0 6.5 5400 .48 BLED AL 1LG6 683 0.0 13 37 Average Lot 2.8 74 -GL1E 0L w0 26 656 60 - - P
T OMAm L) 000 0043 TLT0 WD 10.09 .56 000 33 33 PEAL 1 O7ALGR 6189 740 1111 76.97 35.80 14.95 6483 0.0 318 278 PEN
4 487400 £3.83 .09 -10.17 63.10 3420 12.89 65.56 0.00 353 343 AVERAGE 3 OTALGR 45.05 5400 -8.95 39.13 35.80 .94 6480 0.00 318 276 AVERAGE
5 73LOR 6360 74.00 -10.15 7790 35.80 14.95 64.83 0.00 186 241 PEAK 4 L40.00 5316 TA 084 603 B 1.7 645 000 33 210 Peak
§ 730G 49.79 5480 -0.21 63.87 35.80 14.95 64.83 0.00 186 241 AVERAGE 5 12499.00 49.12 5480 -4.88 55.99 38.21 19.77 64.85 0.0 313 210 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B , FECPART 5t B3 FELPART G
i T
5.0 5.
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 .70 6799 74.00 -6.01 5150 3140 8.8 30.88 6.00 177 360 PEAC 1 2462.00 110,45 ------ === .03 340 8.9 30.89 600 117 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48 M Lm.,_——
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248374 43.36 54.00 -5.64 3106 3140 8.8 30.88 6.00 127 360 AVERAGE 1 246200 99,65 ------ ------ B3.03 340 8.9 30.89 600 117 360 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C21 of C57

TEL : +86-512-57900158
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9
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s FCPRTIR
i
P 1% )
448 48 WWWWM"‘M
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 .20 670 74.00 -11.28 46,30 3140 8.8 30.88 6.00 350 176 PEAC 1 2462.00 107,19 ------ -=--- 99.80 3140 8.9 0.9 .00 30 276 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 1 4E.BW//_”/_J I ——
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4835 4492 34.00 -0.08 28.50 3140 8.8 30.88 6.00 350 176 AVERAGE 1 246000 95,39 ------ --oo- 7.0 34 8.9 0.9 600 30 276 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C22 of C57
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Report No

. FR351906C

Pol. Horizontal Vertical
1‘.ﬂ‘lu}w}l{Illhj\llm] 1HLMI(m\"m)
1138 1138
7.5 975
813 813
) FCCPART15C FCCPART 15C
650 4 65.0
) FCC PART 16C AVG) . g FCC PART15C (AVG)
48— 43 1 e
o L m
. 25 ‘
Peak 15
163
Avg 16.3
3000 6000. 9000, 1 15000, 18000
3000 6000. 9000, 1 15000. 18000 Frequency (MHz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos
Linit Qver Read Ant (able Preamp Awc APos  TPos Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Llevel Factor Loss Factor Factor Remark
Pz déuV/m dBuv/m 0B dBw dB/fm  dF  dB A8 m deg
MHz dBuV/m dBuV/m  dB dBuV dB/m B B A8 om deg 1 49M4.00 45.31 74.00 -28.69 6452 34.25 12,00 65.46 0.0 -~ --- PEAK
1 3939.09 45.11 74.00 -23.89 67.69 33.24 10.94 66.76 0.0 ---  --- Peak 2 7386.80 63.98 74.00 -10.82 77.98 35.80 15.24 65.84 0.8 340 266 PEAK
2 494,00 55.68 74.06 -13.92 74.29 34.25 12,80 65.46 0.0 283 343 PEAK 3 7386.00 46,55 34.80 -7.4% 6035 35.80 15,24 65.04 Q.00 340 260 AVERAGE
3 49M4.00 4468 54.80 -9.32 63.89 34.25 12.60 65.46 0.00 288 343 AVERAGE 4 12187.00 43.81 74.00 -15.19 5571 39.80 19.15 65.05 0.80 ---  --- Pezk
4 7386.00 65.73 74.80 -B.27 79.73 35.50 15.24 65.04 0.00 100 240 PEAK 5 10499.00 53.00 74.00 -21.00 59.87 321 1977 64.85 0.00 3 114 Pesk
5738600 49.37 5400 -4.63 63.37 3580 15.23 65.03 0.00 160 240 AVERAGE 6 12499.00 49.26 54.00 -4.74 56.13 3321 19.77 6485 0.00 33 214 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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10
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ RU26/0_2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g 138 !
95 95
B p Lo B3 FELPART ¢
1
61 ! B0
44 43 it
b
Peak P
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 238943 63.13 74.00 -10.77 34.98 3LO7 7.0 3692 600 1 1B2PEAC 1 204,00 113,49 ----r =mv 05,07 3012 7.3 %92 660 2 182 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
[y ‘M\ [
Av ~’_’_,_,4_.._,—-1J
g 15 B
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MeEa B B BY & & & & a dy
1 2389.% 43.24 3400 -10.76 34.98 307 7.0 3692 600 295 182 AVERAGE 1 2400.00 101,40 === == 93,09 LI T2 %92 600 293 182 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C24 of C57
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10
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ RU26/0_2412MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B FEOPRT IS B3 FELPART G
5.0 5.
1
O et i Gk ST et 44
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 2389.80 %6.87 74.00 -17.13 48.61 387 7.1 3692 600 268 37 PEAC 1 204,00 103,37 == -omee B LR T B9 6B M8 3 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s 1
N B3
5.0 L]
FCCPART A5C AVG) FCC PARTA5C (AVG)
[y M [
1
Avg
15 P
163 163
M 3. 216 1388, i, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MeEa B B BY & & & & a dy
1 2389.% 3874 34.00 -15.26 30.48 307 7.1 3692 600 268 37 AVERAGE 124400 95,97 =--som =eeees 864 3L12 7.3 392 600 268 37 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C25 of C57

TEL : +86-512-57900158
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11
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g 138 1
95 95
B ‘ OPRT IR B3 FELPART G
5.0 },]W 5.
T e wM 44 e A
Al Pyl e
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 2389.69 6L.28 74.00 -11.72 33.82 387 7.1 3692 600 333 185 PEAC 1 2406.09 113,39 ----emomee- 5.0 3013 7.3 %92 600 333 185 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCLC PART A5C AVG) FCC PARTA5C (AVG)
a8 ‘N\ s
Avg
15 B i e
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MeEa B B BY & & & & a dy
1 2389.80 44.39 3400 -0.61 36.13 387 7.1 3692 600 333 185 AVERAGE 1 2406.00 104,05 === = 971 313 703 92 600 333 185 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C26 of C57

TEL : +86-512-57900158
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11
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B , FECPART 5t B3 FELPART ¢
5.0 5.
L b Py rs" 4B'BM st M
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 D389.81 52.13 7400 -2L77 .97 3L T %92 600 3 2L PEK 1 240400 103.73 ----em -oe- .40 312 703 %92 600 M0 2L PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
w5 w5 d
N B3
5.0 L]
FCC AT A5C AVG) FCC PARTA5C (AVG)
[y \.\ [
Avg
15 L i
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MeEa B B BY & & & & a dy
1 2389.% 38.39 34.00 -15.61 30.13 387 7.1 3692 600 300 21 AVERAGE 1 2406.00 95,00 ------ === B.66 313 7.3 3692 600 300 2L AVERAGE
Sporton International Inc.(Kunshan) Page Number . C27 of C57

TEL : +86-512-57900158
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12
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g 138 f
95 95
B ] RRT5C B3 FELPART G
|
5.0 w“‘ 5.
b e s WWMMM 4E.BM Mok et
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 63.50 74.00 -10.50 35.24 3LO7 7.1 .90 600 333 186 PEAC 1 000 113,29 -----v -=oo- 1494 3004 7.3 %92 600 333 186 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C (AVG) FCC PARTA5C (AVG)
s N.\ Y
Avg
15 P
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% 44.80 34.00 -0.0 36.54 307 7.1 3692 600 333 186 AVERAGE 1 241000 104,49 ------ === 9.03 315 .14 3692 600 333 186 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C28 of C57
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd ORI s RCPRTIR
5.0 5.
1
Bt o il I = i
Peak ’
15 35
163 163
M 3. 2162 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B dw dBm B B B oo deg
1 2384.60 53.34 74.00 -20.66 45.11 32.85 7.10 36.92 6.0 302 266 PEAK

11nLe\leI (dBuVIm)

113§
95
i3

[
FCC RRRT 15C (AVG)
1

4 ]\u\
Avg ]

15
163
M 3. 216 1388, 4, 0
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 389.80 38.52 54.00 -15.48 30.26 32.87 7.11 36.92 6.80 302 266 AVERAGE

6 b dBfm B B B o deg

1 241000 103,83 ------ == 9,48 3L14 703 392 600 3] 266 PEAK
11"Lewel (dBuVim)
1138
95 1
B3
L]
FCC PARTA5C (AVG)
48
B i E
163
1o 1400, 1800, 20, 200, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MG BWE B BY & & & & a dy
1 4.0 9489 -----v --oo- B6.52 315 .14 3692 600 302 266 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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13
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FEOPHRT IR s FCPRTIR
5.0 5.
44 48 M bt e
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 243440 57.84 74.00 -16.16 49.00 3152 7.6 369 600 100 355 PEAC 1 247000 109.06 -----v -oooee 100.31 3246 7.4 3695 600 100 355 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
p FCC PART A5C AVG) FCC PARTA5C (AVG)
[T 1 s
Avg R L
15 B
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MeEa B B BY & & & & a dy
1 24835 48.44 3400 -13.56 3162 3152 7.16 36.9 6.00 100 355 AVERAGE 1247000 98.88 ----nv --oeee 9.0 345 7.3 3695 600 100 355 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C30 of C57
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13
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B ”’ FECPART 5t B3 FELPART G
W f
5.0 W 5.
* e
448 wlamwp.wwww”"w b -
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 410 5277 74.00 2153 43,93 3132 7.6 3.9 600 39 112 PEK 1 2470.00 101,36 ------ ------ 9,63 345 7.3 %9 600 39 12 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
4&.9M Y
15 B i m
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MeEa B B BY & & & & a dy
1 248350 3841 34.00-15.59 19.59 3152 7.6 3.9 6.00 399 112 AVERAGE 1217000 9250 -ooee eeee Bl 34 7.3 395 600 399 112 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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14
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B , ‘ FECPART ¢ B3 FELPART ¢
5.0 i 5.
488 gt 488 W T
bt e
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 485,10 57.34 74.00 -16.66 4B.51 3153 7.16 369 6.00 108 355 PEAC 1 2468.00 108.54 ------ ----- 9.8 LM 713 6.9 600 100 355 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
W™ 1 [
Avg e
15 e
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MeEa B B BY & & & & a dy
1 4835 48.77 34.00 -13.3 3193 3132 7.6 369 6.00 100 355 AVERAGE 1 217000 99.08 ------ ------ 9.3 345 7.3 3695 600 100 355 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C32 of C57

TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Report No. : FR351906C

14
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
B “ FECPART 5t B3 FELPART G
#
5.0 5.
1
4&9 ﬂ\ T LR R gt it i Xl 48.8
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 3446 5330 74.00 -20.70 4448 3132 .16 3.9 600 40 113 PEK 1 2470.00 108,49 ------ ----- 976 345 7.3 .95 600 400 113 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
45.9M‘ [
Avg !
15 J e e T
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MeEa B B BY & & & & a dy
1 248350 38.40 34.00 -15.60 190.58 3152 7.6 369 6.00 400 113 AVERAGE 1 246800 9213 ----v -oeeen B4l LM 7.3 3.9 600 400 113 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C33 of C57

TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54_2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Lewel (dBuVim)
1138 1138 1
95 95
B n }4 FECPART 5t B3 FELPART G
I
5.0 ! 5.
448 48
Peak '
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23416 58.14 74.00 -15.56 49.30 3152 T.16 369 6.00 100 359 PEAC 1 2462.00 105,02 ------ ------ 9.3 342 7.1 6.9 600 100 359 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s *
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48
o 1
Avg
15 B
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 48350 3955 34.00 -14.45 30.73 3152 7.6 369 6.00 100 359 AVERAGE 1 246200 9.18 ------ ------ B.47 343 7.3 395 600 100 350 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C34 of C57

TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54_2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FROPHRTIRC s FCPRTIR
5.0 5.
1
448 Wil Nty 4B.BM
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 pdp4 5073 74.00 2107 43.91 3132 7.6 3.9 600 39 107 PEAC 1 246200 99,68 ------ ------ 9.99 342 7. %9 600 39 107 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
4&.9M [
Avg ]
15 JL e T
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 249954 3818 34.00 -15.80 .17 3160 7.18 36.97 6.00 399 117 AVERAGE 1 246200 89.02 ------ ------ 8.3 3143 7.3 395 600 309 117 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C35 of C57

TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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16
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_2422MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd ROPRTIR s FCPRTIR
,‘ il
5.0 M 5.
bbbt kg
448 : 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238878 6631 74.00 -7.69 30.01 3.3 8.7 0.9 600 1% B PEAK 1 241,00 104.86 ------ ------ B.47 340 8.9 093 600 1% B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
448 ! 48 M’J \._.,_—
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 4.4 3400 -7.76 19.93 3.3 8.8 0.9 600 1% B AVERAGE 1 M0 9380 ------ - 740 34 89 092 600 16 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C36 of C57

TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Pol. Horizontal Fundamental

Lol

14
ws \M
TR
'IW T
f1
i, !

Peak Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 24%.60 56.36 74.00 -17.64 39.96 32.40 8.87 30.87 6.0 126 @ PEA

Lol

113§

. FCCPART5C(A6)

Avg Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.50 43.61 54.00 -10.39 27.21 32.40 8.58 30.88 6.60 126 @ AVERAGE

Sporton International Inc.(Kunshan) Page Number : C37 of C57
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Report No. : FR351906C

16
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_2422MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
5 5 ]
e ORIt i LRI
5.0 i 5.
\ ny I I il
" i I
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 57.89 74.00 -16.11 4158 3138 8.8 30.9° 600 263 12 PEA 1 U000 %19 -----v -oen 780 340 891 .92 600 3 1N PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95
1
N B3
5.0 L]
FCLC PART A5C (AVG) FCC PARTA5C (AVG)
[y = [
Av M
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

B dw dBm B B B oo deg
1 388.50 43.39 54.00 -10.61 27.89 32.3% 8.57 30.95 6.00 263 122 AVERAGE

6 b dBfm B B B o deg
1 282000 85,78 ------ - 09,38 3240 8.92 30.92 6.00 263 122 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K

Page Number . C38 of C57
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Pol. Vertical Fundamental

Lol

113§

B
b FCCPART15C]

Peak Blank

44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248374 55.23 74.00 -18.77 38.83 32.40 8.3 30.88 6.0 263 122 PEAK

Lol

113§

\ FCC PART 15C (AVE),

Avg Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 249976 43.68 54.00 -10.40 27.20 32.40 8.57 30.87 6.00 263 122 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C39 of C57
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Pol. Horizontal Vertical
1HLew;l{dllu\ﬂrn) mLeveumvnn)
1138 1138
975 975
#3 i FLCPARTIAC
FCCPART15C
50 650
1 FCLCPART 150 V) X FCCPART 4C AVE
488
#3 3 1 s TP VI RN N g
M & " N T TR W S Mn“
" Mo W
Peak ; 5
35
kl
Avg 163 *
000 6000. 9000. 12000, 15000, 18000
3000 6000. 9000, 1 15000, 18000 Frequency (MHz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Auwx APos  TPos
Linit Over Read Ant Cable Preamp Aux APos TPos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freg Level Line Limit Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuv/m  dB dBwV dB/m dB dB B om deg
Mz dBuv/m dBuv/m B dBw/ dBfm dB 4B B o deg 1 434400 4276 74.00 -31.24 6L97 421 1219 65.61 0.8 --- - PEAK
1 367409 58.33 74.00 -15.67 80.74 33.56 10.91 66,38 0.00 107 337 Peak 2 7266.80 43.66 74.80 -30.34 57.75 35.80 14.81 6478 @@ ---  --- PEAK
1 187468 46.84 5488 -7.96 68.45 33.56 18.91 66.88 @.00 167 337 Average 3 12187.00 43.63 74.80 -25.37 5553 .00 19.15 65.05 0.0 - - Peak
3 4304.00 46,32 74.00 -27.18 66.83 34,21 12.19 65.61 0.8 ---  --- PEAK 4 1249909 53,12 74.00 -20.88 59.99 383.21 19.77 64.85 @.0@ 335 214 Peak
4 7266.88 43.59 74.80 -38.41 57.68 35.80 14.81 64.78 0.89  --- - PEAK 5 12499.68 49.14 54.60 -4.86 56.01 38.21 19.77 64.85 0.88 335 214 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K

Page Number

: C40 of C57
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Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO06_2437MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FECPART 1 i LRI
5.0 1 5.
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23863 6L16 74.00 -11.84 44.01 3136 8.3 30.95 600 263 112 PEAC 1 W30 97,67 ------ - BLI 3140 891 3091 600 263 11 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95
1
N B3
5.0 L]
FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 37513 412 %4.00 -9.88 27.91 32.35 8.81 30.95 6.00 263 122 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2437.00 87.69 ------ - T 3240 891 30.90 6.00 263 122 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K

Page Number . C41 of C57
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Pol. Horizontal Fundamental

Lol

113§

1

" FCCPARTH4C
L
i MWWWWW
I b A

Peak Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 249970 61.9% 74.00 -12.04 45.56 32.40 8.87 30.87 6.0 263 122 PEAK

Lol

113§

FCC PART 15C (AVE),

Avg Blank

44 M50 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2499.80 4450 54.00 -9.48 28.12 32.40 8.57 30.87 6.00 263 122 AVERAGE

Sporton International Inc.(Kunshan) Page Number . C42 of C57
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO06_2437MHz

ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i RS
5.0 1 5.
448 48
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 6L.78 74.00 -2 45,47 338 8.8 0.9 600 31 I PEK 1 2437.00 105,61 ------ -=--- B.22 340 891 092 600 33 1M PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PARTA5C (AVG)
448 i 48 v—/“/_/_// L —
Av
g 15 35
163 163
M 3. 2162 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 38878 44.84 54.00 -9.16 28.54 3.3 8.57 30.95 6.60 315 272 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 437,00 9439 -----v -ooee- 76,00 3240 8.91 30.92 6.00 315 272 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K

Page Number . C43 of C57
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Pol. Vertical Fundamental

Lol

113§

y FCCPART15C]

il 1
B WM”W‘MW .

b
[Pl hpon

Peak Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248374 63.59 74.00 -10.41 47.19 32.40 8.8 30.88 6.0 315 272 PEAK

Lol

113§

e FCC PART 15C (AVE),

Avg Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.50 45.62 54.00 -B.38 20.22 32.40 8.38 30.88 6.60 315 272 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C44 of C57
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Pol. Horizontal Vertical
1HLevel{tllh]\ﬂrn) 1HLe\ml(tlllu\lrfn)
1134 138
w5 5
3 3 FCGPART 14C
FCC PART 15C
8510 4 660 3
bad) H FCC PART 15 (AVG)
) FOC PART 15C (AVG) 8 5 —
m ] T J WI e m N e | L Ly o
Wt Al - 28
Peak 5
163
Avg 163
3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz
3000 000, i, 1 15010 19100 Tepetc (W)
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
. Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Linit Qver Read  Ant Cable Preamp  Auwx APos  TPos
Freq level Line Limit Llevel Factor Loss Factor Factor Remark W d/n BW/n 8 dBw dm OB B 8 deg
N ———————— 1 3898.00 43.67 74.80 -30.33 66.03 33.41 11.86 66.83 0.0 ---  --- Pesk
MHz dBuV/m dBuV/m B dBwV dB/fm dB B A8 m  deg 2 4874.00 42.65 74.80 -31.35 6192 34.20 12.89 65.56 0.0 ---  --- PEAK
1390000 46.35 74.80 -27.65 68.71 33.40 11.67 66.83 0.0 - --- Pesk 37300 S8.51 74.80 -15.49 7259 35.80 14.95 64.83 0.0 312 276 PEMC
1457400 50.49 74.86 -23.51 69.76 3420 12.89 65.55 0.80 188 323 PEAC 4 T30 4474 54.80 -9.26 5B.80 35.80 14.95 64.83 0.0 312 276 AVERAGE
3487400 40.64 54.80 -13.36 59.91 34.20 12.89 65.56 0.00 180 323 AVERAGE 5 12187.00 45.64 74.00 -15.36 55.5¢ 39.80 19.15 65.05 0.0 -  --- Pesk
4 731100 6LB AP0 -12.92 7506 35.80 1495 6483 0.00 180 306 PEAX 6 12499.00 54.15 74.80 -19.85 61.62 38.21 19.77 64.85 0.80 309 285 Pesk
5731100 47.58 5400 -6.42 GL.66 35.80 14.95 6483 0.00 100 306 AVERAGE 7 124%9.00 50.23 34.80 -3.71 57.16 .21 19.77 G4.85 0.0 309 285 Average
Sporton International Inc.(Kunshan) Page Number . C45 of C57

TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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18
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO08_2447MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B JOPRT IR B3 FELPART G
f
5.0 1 5.
L1 PP O 4
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedaBWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 238774 68.36 74.00 -13.64 3011 3106 7.10 3692 600 29 360 PEAK 1 2447.00 108.53 74.00 34.53 9.4 3133 7.0 .94 600 29 360 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC BARTA5C AVG) FCC PARTA5C (AVG)
448 7 48
Av
g 15 35
163 163
M 3. 2162 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

B dw dBm B B B oo deg
1 2387.61 40.82 54.00 -13.18 32.58 32.86 7.10 36.92 6.60 295 360 AVERAGE

1

6 b dBfm B B B o deg
7.00 97.01 54.00 43.01 88.42 3133 7.0 3694 6.00 296 360 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K

Page Number . C46 of C57
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Pol. Horizontal Fundamental
1HL&V&I(tll!!l\l'}ln)
1138
AT R
ok e
i ! RO
850
48
Peak Blank
5
16
u Uii§ U6k U784 U4 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2487.65 78.38 74.00 -3.62 61.54 32.%4 7.26 36.96 6.60 296 368 PEAK

Lol

113§

e

N FCLPART 8¢ (AVG)
48 = ]
i
Mo,
Avg T—— Blank
5
16
u Uik U6k U784 U4 2500
Frequency (Miz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.50 45,37 %4.00 -B.63 36,55 32.52 7.26 36.9 6.60 295 360 AVERAGE

Sporton International Inc.(Kunshan) Page Number . C47 of C57
TEL : +86-512-57900158
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18
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO08_2447MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FgRRT 1 i LRI
5.0 5.
i
mn.“xﬂ'l TS - [ P 4B.BM.,“
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2387.61 %463 74.00 -19.37 46.30 3106 7.10 3692 600 27 165 PEAK 1 247,00 108,48 ------ ------ 9188 3L T 94 600 27 265 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 i
N B3
5.0 L]
FCC PARTASC AVG) FCC PARTA5C (AVG)
448 48
1
Av M
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B dw dBm B B B oo deg
1 21389.95 38.46 54.00 -15.54 30.20 32.87 7.11 36.92 6.60 257 265 AVERAGE

6 b dBfm B B B o deg
1 247.00 98.39 ------ - BL79 3234 7.8 36.94 6.00 257 265 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Pol. Vertical Fundamental
1HL&W&I(tlI!ll\l'Iln)
1138
075 i ke AT
| WW"‘L\“
k|
i L FCPART 50
65'9 WW\ |
48
Peak Blank
5
16
u Uii§ U6k U784 U4 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedaBN B BN Bk & B & a g
1 3415 6624 74.00 -7.76 7.4 3131 7.6 3.9 600 257 165 PEAC
1HL&W&I(tlI!ll\l'Iln)
1138
5
———
03
850 \
FCC PART 15C [AVE)
48 e 1-—-~.,_
Avg R —— Blank
5
16
u Uii§ U6k U784 U4 2500
Frequency (Miz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedaBN B BN Bk & B & a g
1 4857 457 34.00 9.3 35,73 332 7.6 3.9 600 257 165 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Pol. Horizontal Vertical
gL Vi) gLl )
1134 3
15
975
" " FCC PART 15
FCCPART 15C
65.0
[l ] ) FCC PART 15C (AVG)
) ‘ FCC PART 150 (AVG) 48 — ,
4” ‘ | P i i “
VIR SR i ok
Peak i
325
163
Avg 153
3000 6000, 9000, 12000 1500 18000
Frequency (MHz)
3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Linit Read At Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
fren Level Lt’;ﬂt vared Lﬁemif :nt Cibk lF:'rE:llpf :ux s TPOSR ¢ MHz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 om deg
req Level Lng TArgin LEveL Factor - Loss ractor factor e 1459400 4176 7060 G2 GLE U0 103 6508 000 - - PEAC
B 7 7HMLGG SL7Y 7AER-22.21 6998 .0 1272 6653 0.0 32 74 PEAC
Mz dwfn dBw/n dB dBw dBfe A8 4B B o deg 3O7MLE9 1.7 54601473 5138 3.0 1272 6653 0.0 312 74 AVERAGE
1430400 49.97 74.00 -24.03 703 33.90 10.32 65.08 0.0 379 L2 PEAK 4 118750 SL7L 7460 2229 GL84 3573 16.80 65.91 0.00 300 295 Peak
240400 9.8 5400 -14.17 6089 33.08 10.32 5.28 @.00 379 12 AVERAGE 5 118750 45.66 5400 -5.34 5899 378 16.80 65.91 0.00 30 295 Average
3OTMLOE .39 74.00 -16.61 7550 3570 1272 6653 0.0 185 128 PEAK § 1249959 5.2 7400 -20.78 6293 .90 17.01 5.6 0.0 262 292 Peak
4 THLE8 4245 54.80 1155 60.56 35.70 12,72 66.53 0.0 103 120 AVERAGE 7 124%9.58 50.78 34.80 -3.22 60.49 35.90 17.61 65.62 0.0 262 192 Average

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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19
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_2452MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd BRI s FCPRTIR
5.0 1 5.
AWl Dbl
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 38878 59.62 74.00 -14.38 43.32 2.3 8.7 30.95 6.0 123 360 PEAK 1 2450.00 108,64 ------ ------ 0.4 40 8.9 0.00 680 13 360 Pesk
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N 83
5.0 8l
FCC PARTASC (AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
Y v
o 3. b7} 788, i, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over fResd Aot CablePreamy Aue Mos Thos Unit Over Resd Ant Cable Preamp  Aux Afos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Remark reg Level Line Linit Level Factor Loss Factor Factor Remark
Wit & G e B & & a by Mz dBuv/n dBuv/im  dB BV dBfm B B B o deg
1 ODBBR A3 M0 9.6 200 B LB N 6M 13 30 NG 1 2000 5700 oomee oo .82 3240 8.9 3090 6.0 13360 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Pol. Horizontal Fundamental

Lol

113§

Peak Blank

44 M50 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248422 67.92 74.00 -6.08 51.52 32.40 8.3 30.88 6.00 123 360 PEAK

Lol

113§

o | FCCPART 15C [AVG)

(il |
Avg Blank
105
183
1] 5L i, UTS. 8. i)

Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2485.24 50.50 54.00 -3.48 34.12 32.40 8.58 30.88 6.60 123 360 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C52 of C57
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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19
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_2452MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd OB IR s FCPRTIR
5.0 1 5.
1 i ) el iy e LAl n
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 38878 58.23 74.00 -15.77 4193 32.3% 8.7 30.95 6.0 354 277 PEAK 1 245400 103.29 ------ - 56.80 32.40 8.9 0.08 600 B4 277 Pesk
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 915 1
N 83
5.0 8l
FCC PART 15 (AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
Y v
o 3. b7} 788, i, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over fResd At CablePreamy  Aue Mos Thos Unit Over Resd Ant Cable Preamp  Aux Afos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Remark reg Level Line Linit Level Factor Loss Factor Factor Remark
Wit & G e B & & a by Mz dBuv/n dBuv/im  dB BV dBfm B B B o deg
1B 831 40 -10.68 2.0 23 L% 05 66 B 07 NG 1 HSL00 SLT4 -oemee oo T34 3240 8.9 3090 6.0 B4 277 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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Pol. Vertical Fundamental

Lol

113§

. My FCCPART5C

Peak Blank

44 M5 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248476 61,43 74.00 -12.50 45.08 32.40 8.3 30.88 6.0 354 277 PEAK

Lol

113§

\\ FCC PART 15C (AVE),

Avg Blank

44 M5 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248476 44.66 54.00 -9.34 28.26 32.40 8.38 30.88 6.60 354 277 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C54 of C57
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Pol. Horizontal Vertical
1HLevel{tllm\ﬂrn) 1‘.wLt!ml(lllm\mn)
1138 1138
7.5 975
#3 3 FCCPART 150
FCCPART 15C
A (! 55“‘"‘ 2
FCC PART 16C AVG) . FCCPART f5C (AVG)
0l
LS - 88 L L L . o ek
| | " mia i g L L o v o
ool il ; i
Peak 15 5
163
Avg 16.3
3000 6000. 9000, 1 15000, 18000
3000 6000. 9000, 1 15000. 18000 Frequency (MHz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos
Linit Qver Read Ant (able Preamp Awc APos  TPos Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Llevel Factor Loss Factor Factor Remark
Pz déuV/m dBuv/m 0B dBw dB/fm  dF  dB A8 m deg
MHz dBuV/m dBuV/m  dB dBuV dB/m B B A8 om deg 1 494,00 43.50 74.00 -30.50 6271 34.25 12,00 65.46 0.0 ---  --- PEAK
1 3922.689 46.16 74.80 -27.34 6B.64 33.31 11.08 66.79 0.8 ---  --- Peak 2 7386.80 61.15 74.80 -12.85 75.15 35.80 15.24 65.84 @.0@ 312 262 PEAK
2 4914.00 49,30 74.86 -24.70 68.51 34.25 12,80 65.46 0.0 360 360 PEAK 3 7386.00 47.15 34.00 -6.8% 6118 35.80 15,15 64.98 0.0 312 262 AVERAGE
3 49M4.80 39.02 54.00 -14.95 58.23 34.15 12.60 65.46 0.00 36 360 AVERAGE 4 12187.00 43.62 74.00 -15.38 55.52 39.80 19.15 65.05 0.80 -~  --- Pesk
4 73%6.00 64.21 74.80 -9.79 78.21 35.80 15.24 45.04 @.00 18 312 PEAK 5 12099.89 53.99 74.00 -20.81 60.86 35.21 19.77 64.85 .08 387 206 Peak
5 7386.00 50.52 54.80 -3.48 64,52 35.80 15.24 65.04 0.00 188 312 AVERAGE 6 12499.00 50.22 54.88 -3.78 57.09 33.21 19.77 64.85 0.8 367 206 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
80 Level {dBuV/m) Level {dBuVim})
700 T
60.0)
FCC PART 15C FCC PART 15C
50.0
| . |
ool \
1
2 5 5 “’\.A.al o L | | 3 5 4
30.0) ] . e - 4 f retmah v
by iadant AR
| 'm‘\ff’ww Bithasge o it i s sl

: | "
Peak 100 \W” i 1 | \“JW v

-10.0| Bl
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB n deg MHz dBuv/m dB dBuv/m  dBuv  dB/m dB dB cm deg
1 177.44 24.98 -13.60 43.58 41.82 14.98 1.93 32.95 - - Peak 1 49.67 33.38 -6.62 46.80 46.85 18.80 ©0.64 32.91
2 213.33 29.80 -13.70 43.58 45.75 14.92 2.13 33.88 - 2 54.25 29.87 -10.13 40.80 49.46 12.50 9.83 32.92
3 283.17 26.7@ -19.3@ 46.88 38.42 18.82 2.46 33.90 -— 3 286.54 30.25 -13.25 43.5¢ 46.11 15.63 2.1@ 32.99 -
4 528.58 25.82 -20.98 46.88 31.13 23.98 3.35 33.36  --- 4 492.69 25.86 -20.14 46.80 32.36 23.62 3.23 33.35
5 747.80 30,13 -15.87 46.8@ 31.35 27,96 3.99 33,17  ---  --- Peak 5 768.17 28.18 -17.82 46.80 29.12 28.10 4.03 33.97
6 B81.66 31.66 -14.34 46.8@ 30.83 29.82 4.32 32,51 ---  --- Peak 6 945.68 29.56 -16.44 46.80 26.43 38.56 4.47 31.98  ---  --- Peak
Sporton International Inc.(Kunshan) Page Number : C56 of C57
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Pol. Horizontal Vertical
: Level (dBuVim) mLevel{dMWn)
138 138
o5 95
Uk i FCPART IS
FCCPART 14C] =
HiE| -
Peak . 0
Avg FCC PARTH15C (AVG) FCC PARIMBC{%%
Ty Bl 488 |
e L R WMWMWWWNWWWMWMMWWWWWW*
i 35
1 16.3
18000 18400, 20800, 22200, 23600, 25000
18000 10400, Mwiwemmmmm. 23600, 25000 Frequency (W)
Sporton International Inc.(Kunshan) Page Number . C57 of C57
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Report No. : FR351906C
SPORTON LAB.

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 89.40 8.435 0.119 0.12KHz
802.11g 57.74 1.406 0.711 0.75KHz

802.11ax HE20 78.10 3.870 0.258 0.27KHz
802.11ax HE40 78.40 3.841 0.260 0.27KHz
802.11ax HE20 RU26 15.22 1.522 0.657 0.68KHz
802.11ax HE20 RU52 15.22 1.522 0.657 0.68KHz
802.11ax HE20 RU106 15.22 1.522 0.657 0.68KHz
802.11b
Spectrum [@
Ref Level 25.60 dBm Offset 5.60 dB & RBW 10 MHz
| Att 30 dB & SWT 30 ms YBW 10 MHz
T
20%gem 2 B3 D3[1] _-004dB
10 ke T T m1[1f] uuzL:lS:
956.5 ps
0 dpm
-10 dBrm
20 dem
-30 dBm
L I, AR b
-40 dBm
-50 dBm
60 dBm
70 dém
CF 2.412 GHz 691 pts 3.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
M1 1 956.5 pis 17.92 dBm
D2, Mi| 1 8.4348 ms 0.10 dB
D3| M1i| 1 9.4348 ms -0.04 dB
il I Ready T ) Y
Date: 12.JUL.2023 21:31:39
Sporton International Inc.(Kunshan) Page Number D1 of D4
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. FR351906C

802.11g

Spectrum

(=)

Ref Level 25.60 dBm
s Att
SGL

30 de & SWT

Offset 5.60 dB & RBW 10 MHz
10 ms YBW 10 MHz

@ 1Pk Max

mrr’].\y*dww‘ﬁ

AL Ry

D2[1]

W?.M dBm
163.8 ps

2.11 dB
1{4058 ms

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz

691 pts

1.0 ms/

Marker
Type | Ref | Trc |

X-value |

¥-value |

Function |

Function Result

M1 1
D2 M1 1
D3, M1 1

18,14 dBm
2.11dB
0.22 dp

463.8 ps
1.4058 ms
2.4348 ms

T

Ready

Date: 12.JUL.2023 21:41:08

802.11ax HE20

Spectrum

LCCEEEEEEN ] 4

(=)

Ref Level 25.60 dBm
f Att
SGL

30 de & SWT

Offset 5.60 dB & RBW 10 MHz
20 ms YBW 10 MHz

@ 1Pk Max

M. WWMMM

_ rIE.A,.‘\Jer\IA,P‘\FJ-,/‘U.u.J

MPEHA A vtng

10 dBém

< 4

DPI1]

0 dBm|

FAM

B
2.1449 ms
0.19 dB
3.8696 ms

-10 dBm

-20 df

3

-30 dg

3

-40 dBm:

-50 dem

-60 dBm

-70 dBm

CF 2.412 GHz

691 pts

2.0ms/

Marker
Type | Ref | Trc |

X-value | ¥-value |

Function |

Function Result

M1 1
D2 M1 1
D3, M1 1

2.1449 ms
3.8696 ms
4.8986 ms

20,97 dBm
0.19 dB
-2.52 dB

T

Ready

Date: 12.JUL.2023 22:02:06

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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802.11ax HE40

Spectrum

SGL

YBW 10 MHz

Ref Level 25.60 dBm Offset 5.60 dB & RBW 10 MHz
fo Att 30 de & SWT 20 ms

@ 1Pk Max

50 deliheriots 52 bl

D3[

10 dem

M1[1]

0 dBn

-10 digm

-20 d

3

-30d

3

WB m

-50 dem

-60 dBm

-70 dBm

CF 2.422 GHz

691 pts

2.0ms/

Marker
Type | Ref | Trc | X-value |

Y-value

Function

Function Result |

M1 1 1.0435 ms
D2 M1 1 3.8406 ms
D3, M1 1 4.8986 ms

17.54 dBém
2.62 dB
-1.07 dB

il | Ready BRNNHRRED 4
Dater 12.JUL.2023 22:21:19

802.11ax HE20 RU26

Spectrum TI

Ref Level 25.80 dBm Offset 5.80 dB & RBW 10 MHz
fo Att 30 de & SWT 30 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 1.79 dB
20 dﬁr{i 10.0000 ms
DB M1[1] 11.93 dBm
10 dB 2 Hdhas 1.6087 ms

0de

-10 dBm

-20 d

3

-30 dgm:

ot L atthagUongalip s iag bt i o A ottty sl Ao b A A o oA ssan bl
-40 dBm

-50 dBm

-60 dBm

-70 dBm
CF 2.412 GHz 691 pts
Marker
Type | Ref | Trc | X-value y-value | _Function |
M1 1 1.6087 ms 11.93 dBm
D2 M1 1 1.5217 ms -4.75 dB
D3] M1 1 10.0 ms -1.79 dB

)i [ Ready T NRRNARARY W y

Date: 3.AUG.2023

3.0ms/

Function Result |

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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802.11ax HE20 RUS52

Spectrum TI

Ref Level 25.80 dBm Offset 5.80 dB & RBW 10 MHz
fo Att 30 de & SWT 30 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 1.70 dB

20 dBm 'v‘ll 10.0000 ms
h, . 8] M1[1] . 11.68 dBm

10 dBm: 2 3.5217 ms

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm
CF 2.412 GHz
Marker

Type | Ref | Trc | X-value y-value | _Function |
M1 1 3.5217 ms 11.68 dBm
D2 M1 1 1.5217 ms -3.51dB
D3 M1 1] 10.0 ms S1.70 6B |

691 pts 3.0 ms/

Function Result |

i | Ready  WRENNRENY W6

Date: 3.AUG.2023 089:06:56

802.11ax HE20 RU106

Spectrum TI

Ref Level 25.80 dBm Offset 5.80 dB & RBW 10 MHz
fo Att 30 de & SWT 30 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 1.93 dB
20 dBm—-

10.0000 ms
10
g By o M1[1] Wy 11.87 dBm
10 dBm:

3.2174 ms

0 dem

-10 dBm

-20 dBm

-30 dBm

il M Tl grha g sy itk i s nhatd oo ot A nadu by, st b i
-40 dBm

-50 dBm

-60 dBm

-70 dBm
CF 2.412 GHz
Marker

Type | Ref | Trc | X-value y-value | _Function |
M1 1 3.2174 ms 11.87 dBm
D2 M1 1 1.5217 ms 0.26 dB
D3 M1 1] 10.0 ms S1.93dp |

691 pts

3.0ms/

Function Result |

i | Ready  WRENNRENY W6

Date: 3.AUG.2023 09%:08:11

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCU760K
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